Section

KDD20 Parts By Section

(back)
Diagram Part Photo Part Description Price Availability
1

Mach. Screw - No.10-32 x 7/16`` Phil. Truss Hd

Part Number: PS605553

No Longer Available
2

Washer - Spring (Impeller)

Part Number: PS605554

No Longer Available
3

Cap - Washer

Part Number: PS605555

No Longer Available
4

Washer - Key

Part Number: PS605556

No Longer Available
5

Impeller - Wash Pump

Part Number: PS605557

No Longer Available
6

Gasket - Ring (Wash Pump)

Part Number: PS605558

No Longer Available
7

Support & Pump Body Kit (Incls. items No.6, 9, 10, 11, 28 & 29)

Part Number: PS605559

No Longer Available
8

Top - Drain Pump

Part Number: PS605560

No Longer Available
9

Washer - Shim (.005`` Thk.)

Part Number: PS605561

No Longer Available
10

Washer - Shim (.015`` Thk.)

Part Number: PS605562

No Longer Available
11

Washer - Shim (.030`` Thk.)

Part Number: PS605563

No Longer Available
12

``O`` Ring

Part Number: PS605564

No Longer Available
13

Shaft Seal & Drain Impeller Assy. (Incls. items No.2, 12 & E-240150)

Part Number: PS605565

No Longer Available
14

Channel - Drain (Top Half)

Part Number: PS605566

No Longer Available
15

Plate - Motor Mounting

Part Number: PS605567

No Longer Available
16

Motor Clamp Assy

Part Number: PS605455

No Longer Available
17

Motor, Seal & Gasket Assy. (115 V., 50/60 Hz.) (Incls. items No.9, 10, 11, 13, 19, 20, 21 & 22)

Part Number: PS605568

No Longer Available
18

Mach. Screw 1/4-20 x 1 Pan Hd

Part Number: PS604557

No Longer Available
19

Pump Seal

Part Number: PS605452

No Longer Available
20

Washer - Shim (.005`` Thk.)

Part Number: PS605569

No Longer Available
21

Washer - Shim (.015`` Thk.)

Part Number: PS605570

No Longer Available
22

Washer - Shim (.030`` Thk.)

Part Number: PS605571

No Longer Available
23

Washer - Shim (.048`` Thk.)

Part Number: PS605572

No Longer Available
24

Connector - Overhead

Part Number: PS605573

No Longer Available
25

Clamp - Hose (1.468`` Dia.)

Part Number: PS605461

No Longer Available
26

Cover - Inlet

Part Number: PS605574

No Longer Available
27

Mach. Screw 8-32 x 1/2 Phil. Pan Hd

Part Number: PS604551

No Longer Available
28

Mach. Screw 10-24 x 1 Phil. Pan Hd

Part Number: PS604524

No Longer Available
29

Washer - Wear

Part Number: PS605462

No Longer Available